
www.raider.bg

P
D
F
文
件
使
用

 
"
p
d
f
F
a
c
t
o
r
y
 
P
r
o
"
 
试
用
版
本
创
建

w
w
w
.
f
i
n
e
p
r
i
n
t
.
c
n

EXPLODED VIEW



SPARE PARTS LIST

1 Cable sheath 47 Saw blade clamping washer
2 Cable 48 Inner six angle screws M8x14
3 Right handle 49 Snap spring φ9
4 Soft start board 50 Depth clamping wrench
5 Binding post 51 Depth clamping nut
6 Switch 52 Gasket
7 0.22 μ F Capacitance 53 The depth of the stent
8 Left and right buttons of switch 54 Bottom gasket
9 Button in the spring 55 Connect rivet

10 Left handle 56 Baseplate assembly（190 saw blade）
11 Screws ST4x16 57 Guide ruler clamping knob - A
12 Screws ST4x25 58 Screws M6×22
13 Back cover 59 Angle clamping knob
14 Screws ST4x12 62 Circlip for shaft φ7
15 Brush cover 63 Angle brackets
16 Carbon brush 64 Connecting pin
17 Brush holder 65 Parallel guide
18 Housing 66 Spanner  S=6
19 Stator 67 Screws ST4×20
20 Screws ST4x65
21 Wind ring
22 Bearing 608
23 Rotor
24 Bearing 6000
25 Screws M5x20
26 Spring column pin 4x24
27 Shaft lock
28 Shaft lock spring
29 Aluminum head shell
30 Stopping pad
31 Screws M6x14
32 Depth clamping screw
33 Sleeve bearing 8x12


